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802.11n (HT40) Modulation

Lowest channel

Agilerit Spectrum Anabyzer - Swept SA

D 7 I —
Center Freq 2.422000000 GHz . #Avg Type: RMS
TN Fast e Trig:Free Run Aivg|Hold: 1001100
IFGalmLow Basten: 30 dB

0G:14:36 PH 1o 10, 2024
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Ref Offset8.74 dB
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1 StopFreq|

1 2457120000 GHz

Center 2.42200 GHz Span 70.24 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts;

Middle channel

Agilient Spoctrum Anshyzer - Swept SA

s @ T —
Center Freq 2437000000 GHz . #Avg Type: RMS
T e Trig:Free Run Avg|Hold: 1001100
IFGal:Low Bhsten: 30 dB

03:16:40 P Jan 1, 2024
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Tvee
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Ref Offset 874 dB
Ref 20.00 dBm
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| 'H.w'.&n“*lwm il 'W" kb 2401880000 GHz
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Center 2.43700 GHz Span 70.24 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts,

Highest channel
Agilent Spectrum Anshyzer - Swept SA

Center Freq 2.452000000 GHz C #hvgTypeRMs
T e Trig: Fres Run AvglHold: 1001100
IFGal:Low Bhaten: 30 dB

Ref Offset 874 dB
Ref 20.00 dBm

Center Freq
2452000000 GHz

Start Freq

N
RMMW'W .}WMHHWJJ, 2417040000 GHz
/

| Stop Freq
lll '2.4BE560000 GHz|

4
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Center 2.45200 GHz Span 69.92 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 22.00 ms (30000 pts
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For MIMO antenna port 1+antenna port 2
Frequency POW?JBD;? sity (Iaig:]t) Result
TX 802.11n/HT20 Mode
2412 MHz -8.26 7.99 PASS
2437 MHz -7.48 7.99 PASS
2462 MHz -7.26 7.99 PASS
TX 802.11n/HT40 Mode
2422 MHz -7.20 7.99 PASS
2437 MHz -7.79 7.99 PASS
2452 MHz -8.44 7.99 PASS
Note: 1 According to KDB 662911, Result power = 10log(10¢e0+1Qe2),
2 Result unit: W, The end result is converted to units of dBm.
limit=8dBm-(direction gain-6dBi)= 8-(3+10log2-6)=7.99dBm

Note: This product supports antenna 1 and antenna 2 launch, but only support 802.11 n for MIMO mode,
not support 802.11 b and 802.11 g for MIMO mode.

/M T R\

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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4.5. Conducted Band Edge and Spurious Emission Measurement

4.5.1. Test Specification

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method:

KDB558074 D01 15.247 Meas Guidance v05r02

Limit:

In any 100 kHz bandwidth outside of the authorized
frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB /
30dB relative to the maximum PSD level in 100 kHz by
RF conducted measurement and radiated emissions
which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a).

Test Setup:

ole ]

Spectrum Analyzer EUT

Test Mode:

Transmitting mode with modulation

Test Procedure:

1. The testing follows FCC KDB Publication No. 558074
D01 15.247 Meas Guidance v05r02.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector.
Unwanted Emissions measured in any 100 kHz
bandwidth outside of the authorized frequency band
shall be attenuated by at least 20 dB relative to the
maximum in-band peak PSD level in 100 kHz when
maximum peak conducted output power procedure is
used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over
a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per
15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result:

PASS

TEL : +86-755 2302 9901
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4.5.2. Test Instruments

RF Test Room
: Serial Calibration Calibration
Equipment Manufacturer| Model Number Date Due
Spectrum Agilent NO020A | HKE-048 | Feb. 17,2023 | Feb. 16, 2024
analyzer
Signal generator Agilent N5183A HKE-071 Feb. 17,2023 | Feb. 16, 2024
RF Cable

(9KHz-26.5GHz) Tonscend 170660 N/A Feb. 17, 2023 | Feb. 16, 2024

RF automatic
control unit

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

Tonscend | JS0806-2 HKE-060 Feb. 17,2023 | Feb. 16, 2024

international system unit (Sl).

this document cannont be reproduced except in Tull with our prior written permission. 1he more details and the authenticity ot the report will be contirmed at nttp://www.cer-mark.com
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Chain 1
802.11b Modulation
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Lowest Channel

Highest Channel

Band Edge

Agilent Spectrum Analyzer - Swept SA

X RL RF 510 AC SENSE!INT| ALIGN AUTO 02:16:22PM Jar 102024

Center Freq 2.365000000 GHz #Avg Type: RMS TRaCE Frequency
DNo: fast —»- Trig: Free Run AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Auto Tune

Ref Offset8.74 dB

Ref 20.00 dBm

CenterFreq,
2365000000 GHz

StartFreq|
2300000000 GHz

StopFreq
2430000000 GHz|

Stop 2.43000 GHz| CF Step
Sweep 1247 ms (1001 pts)| 13.000000 MHz

VKR MODZ TRC SCL FUNCTIOR | FUNCTION WIDTH FNCIonvE A (A CiEm

1 R 2.41154Griz 5019 dBm J—
[N 1] 240000642l 47963 i | I R

7 Freq Offset|

0Hz

Band Edge

SEMSE!NT] ALIGHAUTC
Center Freq 2. 495000000 GHz § #Avg Type: RMS
‘PNO: Fast —r- Trig: FreeRun Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB

Aglent Spectrum Analyzer - Swepl SA

Ref Offset 8.74 dB
Ref 20.00 dBm -50.343 dBm [

Center Freq|
2495000000 GHz|

StartFreq|
2440000000 GHz|

Stop Freq
2550000000 GHz

Stop 2.55000 GHz CF Step

#VBW 300 kHz Sweep 10.53 ms (1001 pts)| 11,000000 MHz|

MCR MODE| TRC SCL| FUNCTION | FUNCTION WiDTH FOncTowaLE & (e G

O Y B S E— S|
WA AN T E——

[ 250000GHz| _&2130dBm[ | [ | FreqOffset|

[f] 2519 75 CHz| _ 80843dBm[ | [ | 0Hz
]

SENSEINT, ALIGNAUTO | 02:16:29PMJar 19 2024
#Avg Type: RMS. TRaCE n Frequency
oSt - Trig: Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB
Auto Tune
Ref Offset8.74 dB
Ref 28.74 dBm

Center Freq
2412000000 GHz|

StartFreq|
2397000000 GHz,

StopFreq|
2427000000 GHz

CF Step
3.000000 MHz,

Span 30.00 MHz|
#VBW 300 kHz Sweep 2.933 ms (1001 pts)]

SENSEINT] ALIGHAUTC|02:23:20 P Jan 1
#Avg Type: RMS E Frequency

'PNO: Fast —+— 1rig:FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Auto Tune|
Ref Offset 8.74 dB

(0 gaidiv Ref 28.74 dBm .039 ——

CenterFreq|
2462000000 GHz

StartFreq|
2.447000000 GHz|

Stop Freq|

2477000000 GHz|
I
CF Ste|

- P
3.000000 MHz|
Auto Man

FreqOffset|
0Hz

ICenter 2.46200 GHz Span 30.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

SEMSE!NT] ALIGHAUTC 3 PV Jan 19, 2024
#Avg Type: RMS. R Frequency
O rast —r Trig: FreeRun AvglHold: 10110
IFGain:low _ #Atten:20 dB
Auto Tune|
Ref Offset 8.74 dB Mkr1 862.65 MHz|
10 gy Ref 18.74 dBm -60.969 dBm

Center Freq|
515000000 MHz|

30.000000 MHz|

Stop Freq
1.000000000 GHz|

97 000000 MHz|

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts)

Agllent Spectrum Analyzer - Swepl SA
SENSEIN™| ALICN AUTO 02:23:34 PM Jan 10, 2024
#Avg Type: RMS TRACE] Frequency
N0 Fast —+ Trig: Free Run Avg|Hold: 10110
IFGain:Low __ #Atten: 20 dB
Auto Tune

Ref Offset 8.74 dB
Ref 18.74 dBm

CenterFreq,
515.000000 MHz

StartFreq|
30.000000 MHz

StopFreq
1000000000 GHz

CFStep
97 000000 MHz|

Freq Offset
OHz|

#VBW 300 kHz Sweep 94.00 ms (30001 pts|

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
ParL | R soe ol L [ SENSEINT] [ AUIGHAUTC S I [ I SENSEINT] | ALIGNAUTO

Center Freq 13.750000000 GHz #Avg Type: RMS A center Freg 13.750000000 GHz #hva Type: RMS RAC Frequency
o Trig: FreeRun Avg|Hold: 10/10 ast —»- Trig: Free Run Avg|Hold: 10110

PNO: Fast
IFGain:Low #Atten: 20 dB #Atten: 20 dB

Auto Tune

Ref Offset 8.74 dB y Ref OffsetB.74 dB
Ref 18.74 dBm - Ref 18.74 dBm

1 A

CenterFreq|
13750000000 GHz

Center Freq|
13.750000000 GHz

StartFreq|
1.000000000 GHz|
I—
Stop Freq|
26.500000000 GHz|

startFreq
1000000000 GHz,

StopFreq
26500000000 GHz|

Stal‘l 1.00 GHz Stop 26.50 GHz CF Step Stal‘l 1.00 GHz Stop 26.50 GHz
#VBW 300 kHz Sweep 2438 s (30001 pts)EPXEIIIIERF #VBW 300 kHz Sweep 2.438 s (30001 pts]
A FUNCTION FUNCTION wIDTH FUNCTIONVALJE & Auto G MKR MODE TRC| SCL ® A FUNCTION FINCTION WIDTH FUNCTIONVALUE &
T T ——— 1 YT T —
.71 B O R 2 T 2T 1 N1 - I N R
S S S Freqoffset A i S S E——

0 Hz|

Agilent Spectrum Amlyzer Swept SA Agilent Spectrum Analyzer - Swept SA
o RL ] RE (S0 ac | L | GENSEINT) [ AUGHAUTC  [02: S N T ST [—

Center Freq 2.437000000 GHz . #Avg Type: RMS ; Center Freq 515.000000 MHz i #Avg Type: RMS
PNO: Fast —+ 11igi FreeRun AvglHold: 1001100 PNO: Fast ~—»~ Trig: Free Run AvglHold: 10110

IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 20 dB

Mkr1 2.436 55 GHZJEEAELY Mkr1 491.62 MHz|JEEEURELY
Ref 25,74 dBm §.900 dBm Refomacterads o1 iae e

CenterFreq|
515.000000 MHz

CenterFreq|
2437000000 GHz

StartFreq
30.000000 MHz|

1
StartFreq|
o WM% 2.422000000 GHz|
A,

Stop Freq|
2452000000 GHz|

Stop Freq
1.000000000 GHz

CF Step
97 000000 MHz

CF Step|
3.000000 MHz
uto Man|

I—
"L'JLVLM' FreqOffset|
0Hz

IIE

Freq Offset
0 Hz,

ICenter 2.43700 GHz Span 30.00 MHz| .| Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts) % #VBW 300 kHz Sweep 94.00 ms (30001 pts)

Agilent Spectrum Analyzer - Swept SA

O RL | R soa ol L [ SENSEINT] [ AlHAUTC |

Center Freq 13.750000000 GHz X #Avg Type: RMS 5 Frequency
> Trig:FreeRun Avg|Hold: 10110
#Atten: 20 dB
Auto Tune|
Ref Offset 8.74 dB
Ref 18.74 dBm -48.771 dBm I—
A
A Center Freq|
13.750000000 GHz|
I—
StartFreq|
1.000000000 GHz|
[
Stop Freq|
26.500000000 GHz|
s
Start 1.00 GHz Stop 26.50 GHz CF Step
#VBW 300 kHz Sweep 2438 s (30001 pts) LI NcRF
MR MODE| TRC| SCL| X i FUNCTION | FUNCTION WIDTH FNCTONALE & (S fiz
[ NJ1[f|  oaseschz| a4szsaBm| | | W
[ 2593305GHz| _dgrmigBm| | | |
] FreqOffset|
0 Hz|
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802.11g Modulation
Lowest Channel Highest Channel

Band Edge Band Edge

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

X R L S0 AC SENSEIN™| ALICN AUTO 125:2¢ FevErs & RF S0 AC S IT| ALIGNSUTO FECoE
Center Freq 2.365000000 GHz ) #Avg Type: RMS E i Center Freq 2495000000 GHz ) #Avy Type: RMS ™ e
‘Po: Fast —»- Trig: Free Run Avg|Hold: 1001100 ‘PNO: Fast >~ Trig: Free Run Avg|Hold: 100100
IFGaindow _ #Atten: 30 B IFGainlow __ ¥Atten: 30 dB
Auto Tune Auto Tune
Ref Offset8.74 dB
f 20.00 dBm

CenterFreq, Center Freq

2365000000 GHz| 2.495000000 GHz|
[

StartFreq| StartFreq

2300000000 GHz| 2.440000000 GHz|
R

StopFreq Stop Freq

2430000000 GHz, 2,550000000 GHz|
S

Stop 243000 GHz CFStep Stop 2.55000 GHz| CF Step

Sweep 12.47 ms (1001 pts) 13.000000 MHz # Sweep 10.53 ms (1001 pts) 11.000000 MHz

MKR MODE TRC/ SCL ® Y FUNCTION FINCTION WIDTH FUNCTIONVALUE A e L FUNCTION FUNCT ONWIDTH FUNCTION VALLE Auto g
J§ N [1[f[  241297GHz|  1.380dBm| | J— I

' Freq Offset Freq Offset

OHz 0Hz

SENSEIN| ALIGN AJTO E E 50 SENSZINT| ALIGNAUTO

#hug Type: RMS Frequency #hAvg Type: RMS Frequency

=~ Trig: Free Run Avg|Hold: 1001100 i s 'PNO: Fast > Trig: Free Run Avg|Hold: 1001100
#Atten: 30 d8 d FGainLow  #Atten: 30 dB
Auto Tune Auto Tune
Ref Offset8.74 dB - Ref Offset8.74 dB
Ref 28.74 dBm 194 iv Ref 28.74 dBm
CenterFreq| Center Freq
2412000000 GHz, 2.452000000 GHz,
R
StartFreq StartFreq|
2397000000 GHz 2.447000000 GHz
N
StopFreq Stop Freq|
2427000000 GHz 2.477000000 GHz
J——
CFStep CF Step
3000000 MHz| 3.000000 MHz
Auto Man
J——
Freq Offset|
0 Hz|

ICenter 2.41200 GHz Span 30.00 MHz| Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts) % #VBW 300 kHz Sweep 2.933 ms (1001 pts);

Agilent Spectrum Analyzer - Swept SA
SENGEIN | BLIGNAJTO 02 e SENGINT] ALISNAUTO
— #hug Type: RMS ‘ i q 515.000000 MHz - #Avy Type: RMS
W Trig: Free Run AvglHold: 1010 v O Tast - Trig: Free Run AvglHold: 10110
Hatten: 20 4B FGainLow __#Atten:20 4B

Frequency

P
Auto Tune Auto Tune
Ref Offset 8.74 dB - Ref Offset8.74 B Mkr1 964.37 MHz|
Ref 18.74 dBm - Ref 18.74 dBm -61.524 dBm|

Center Freq

CenterFreq|

515.000000 MHz 515.000000 MHz|
JE—

StartFreq StartFreq|

30.000000 MHz, 30.000000 MHz|
S

StopFreq Stop Freq|

1.000000000 GHz| 1.000000000 GHz|

CFStep CF Step
97.000000 MHz, 97.000000 MHz,
Auto Man Auto Man

R J—
Freq Offset| Freq Offset

O0Hz

0Hz

#VBW 300 kHz Sweep 94.00 ms (30001 pts] ? #VBW 300 kHz Sweep 94.00 ms (30001 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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AgilentSpectrumAnalyzer Swepl SA
LT eeen | aevamo . T T O = A BV
requency

) #Avg Type: RMS Center Freq 13. 750000000 GHz ) #Avg Type: RMS
=~ Trig: Free Run Avg|Hold: 10110 = Trig: Free Run Avg|Hold: 10110
#Atten: 20 dB #Atten: 20 4B

Agilent Spectrum Aml,zer Swepl SA
g L 3
Center Freq 13. 750(]00000 GHz

Frequency

Auto Tune

Auto Tune
Ref OffsetB.74 dB ) Ref Offset8.74 dB
- Ref 18.74 dBm

Ref 18.74 dBm

Center Freq
13.750000000 GHz|

A1 CenterFreq|
13.750000000 GHz

StartFreq|

StartFreq
1.000000000 GHz

1.000000000 GHz|

Stop Freq|

StopFreq
26.500000000 GHz

26500000000 GHz
J—

Stop 26.50 GHz CFStep Stop 26.50 GHz CF Step

#VBW 300 kHz Sweep 2.438 s (30001 pts 2,550000000 GHz #VBW 300 kHz Sweep 2438 s (30001 pts)fPE I Nelr]

KR WODE THE 501 SUNCTON | FNCTONVIOT  FUICTONVALUE A FiNcion | FRCTONwoTr FRcTonaLe o (Bde ey
1IIII 52186361 1205 dBm 50 30 GHz T — J—

[ 2576900GHz|  49.036 dBm]| | 2624285GHz[ 49018dBm[ [ [ |
I A Freq Offset
0Hz

Agilent Spectrum Analyzer - Swept SA
[ [ GENEINT] [ AuGuAUTC  [o2: g R sie Al [ GENGEINT] | ALGNAUTO  [02:20 Frequenc
Center Freq 2.437000000 GHz #Avg Type: RMS Center Freq 515.000000 MHz . #Avg Type: RMS Z e

PNO; Fast ~—+ 11ig: FreeRun Avg|Hold: 1001100 PNO: Fast —»- Trig: Free Run AvglHold: 10110
IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 20 dB

Agilent Spectrum Analyzer - Swept SA

T T TR

Auto Tune

Auto Ti
Mkr1 2.430 79 GHz| MR Ref Offset8.74 dB

RefOffset8.74 dB
Ref 28.74 dBm 2.293 dBm) Ref 18.74 dBm

Center Freq

Center Freq|
515.000000 MHz|

2.437000000 GHz|

StartFreq
30.000000 MHz

StartFreq|
2422000000 GHz|

/M T R\

Stop Freq

Stop Freq
1.000000000 GHz

2.452000000 GHz|

CF Step
97 000000 MHz|

Freq Offset|
0 Hz|

FreqOffset|
0Hz|

Span 30.00 MHz; Start 30.0 MHz Stop 1.0000 GHz

[Center 2.43700 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts)

#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)|

Agilent Spectrum Analyzer - Swept SA
N T I === N T T .
requency

I
Center Freq 13.750000000 GHz . #Avg Type: RMS
Trig: Free Run AvglHold: 10110

==
#Atten: 20 dB

Auto Tune|
RefOffset8.74 4B
Ref 18.74 dBm -48.825 dBm [IN—
o Center Freq
13.750000000 GHz

StartFreq|
1000000000 GHz

Stop Freq|
26500000000 GHz|

I—
Stop 26.50 GHz CF Step

#Res BW 100 kHz #VBW 300 kHz Sweep 2.438 s (30001 pts)RPLLIN N
Auto Man

i< WODE TR 501 FNGTON | FNGTONwoT_ FURCTONvALE
1 IR 34350 cliz I N R
FreqOffset|

0 Hz|

-!EEET.I
2521820 GHz. 4882%6dBm| | T |
r 1

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11n (HT20) Modulation

Lowest Channel Highest Channel
Band Edge Band Edge

Agilent Spectrum Analyzel SweplSA Agilent Spectrum Amlym SweplSA
SEHSEIN] ALIGNAUTO e L SENSIT] ALIGNAUTO T
Center Freq 2 3650(]0000 GHZ ) #Avg Type: RMS TRACE i Center Freq 2 495000000 GHz 3 #Avyg Type: RMS quency
e Trig: Free Run Avg|Hold: 1001100 i O: Fast > Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB Fogmion | Htten:30 dB
Auto Tune

Auto Tune

Ref Offset8.74 dB g Ref Offset 8.74 dB
f 20.00 dBm f 21 dBm
CenterFreq| Center Freq
2365000000 GHz| 2.495000000 GHz|
[
StartFreq StartFreq|
2300000000 GHz| 2.440000000 GHz|
S
StopFreq Stop Freq|
2430000000 GHz, 2,550000000 GHz,
I
Stop 2.43000 GHz CFStep Stop 2.55000 GHz, CF Step
#VBW 300 kHz Sweep 1247 ms (1001 pts) [REEX NI ITEH #YBW 300 kHz Sweep 10.53 ms (1001 pts) 11.000000 MHz|
MKR MODE TRC SCL X Y FUNCTION FINCTION WIDTH FUNCTIONVALUE & Auto b b 4 FUNCIOM FUNCT ON'WIDTH FUNCTION VALLE & Auto g
| 241271GHz|  oessaBm| | [ WM | 245332GHzl  2o00aBm| | | WM
[ 240000GHz| d0s92dBm[ | [ ] 2 [ 243350GHz| 43067cBm| |
[ 23%000GHz| 4r2gedBm| | | ] Freq Offset 250000 GHz 52669dBm| | Freq Offset
[ 231000GHz| &1151dBm| [ | ] OHz | 248422GHz|  41372dBm| | 0Hz
[ 23893GHz| 38201dBm[ | [ | I A
1

SENSEIN™| ALICN AUTO 2 Rl RF S0 AC SENSZ!INT| ALIGNSUTO
#hvg Type: RMS Frequency . #Avg Type: RMS £ Frequency
PO Fast o Trig: Free Run Avg|Hold: 1001100 v ‘PNO: Fast - Trig:Free Run AvglHold: 100100
IFGain: ow __#Atten: 30 dB FGainlow _#Atten: 30 dB
Auto Tune Auto Tune
Ref Offset 8.74 dB - Ref Offset8.74 dB
Ref 28.74 dBm 0 194 v Ref 28.74 dBm
CenterFreq, Center Freq
2412000000 GHz 2.452000000 GHz
[
StartFreq StartFreq|
2397000000 GHz 2.447000000 GHz
S
StopFreq StopFreq
2427000000 GHz, 2.477000000 GHz,
I
CFStep CF Step
3.000000 MHz, 3.000000 MHz
Auto Man
I
Freq Offset
0 Hz|

#VBW 300 KHz Sweep 2.933 ms (1001 pts) : #VBW 300 kHz Sweep 2.933 ms (1001 pts)

SENSEIN BLIGNAUTO o R SENGEIT ALIGNAUTO

#hvg Type: RMS Frequency X #Avg Type: RMS & Frequency

= Trig: Free Run AuglHold: 1010 ) ¢ Ot Fast o Trig: Free Run AvglHold: 10/10
#Atten: 20 dB Foamow  Hitten: 20 dB 14

Auto Tune Auto Tune
Ref Offset 8.74 dB : Ref Offset8.74 dB Mkr1 859.58 MHz

1LO gBIdI\' Ref 18.74 dBm 194 i Ref 18.74 dBm

Center Freq

CenterFreq|

516.000000 MHz 515.000000 MHz,
JE—

StartFreq StartFreq|

30.000000 MHz 30.000000 MHz
J—

StopFreq Stop Freq|

1.000000000 GHz| 1.000000000 GHz|

I
CFStep CF Step
97.000000 MHz 97.000000 MHz
tto Man Auto Man
I
Freq Offset Freq Offset|

0 Hz|

0 Hz|

Stop 1.0000 GHz .| Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts) % #VBW 300 kHz Sweep 94.00 ms (30001 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Agilent Spectrum Analwer Swept SA Agilent Spectrum Amlym Swepl SA
kL ¢ [sch c] 1 eeemN| | UG =
Center Freq 13. 750000000 GHz — :C;mg_e; £ TRAC e Center Freq 13. 750000000 GHz
- Trig: :

#Atten: 20 dB

[ ezt | aliuauto
#Avg Type: RMS RAC: Frequency

= Trig: Free Run AvglHold: 10110
#Atten: 20 dB

Auto Tune

Auto Tune
Ref OffsetB.74 dB Ref Offset8.74 dB
- Ref 18.74 dBm

Ref 18.74 dBm

Center Freq
13.750000000 GHz|

~t CenterFreq
13.750000000 GHz

StartFreq|

StartFreq
1.000000000 GHz

1.000000000 GHz|

Stop Freq|

StopFreq
26.500000000 GHz

26500000000 GHz

)

Stop 26.50 GHz, CFStep Stop 26.50 GHz CFstep

#VBW 300 kHz Sweep 2.438 s (30001 pts 2550000000 GHz # #VBW 300 kHz Sweep 2.438 s (30001 pts)fETN e

KR MODE TRC SCL X SUNCTON | FINCTONVIDTH | FURCTIONVALUE A FiNcion | FRCTONwoTr FRcTonaLe o (Bde ey
[ 241100GH] Y 654 dBm[ | ] J—

| 2518080GHz| 49192dBm| [ | 1|
I A B Freq Offset
0 Hz

Agilent Spectrum Analyzer - Swept SA

sg  AC Ll [ SeNssINT| [ ALGNAUTO 1361 [ —

Agilent Spectrum Analyzer - Swept SA
S N T == N IV |
Center Freq 2.437000000 GHz ) #Avg Type: RMS Center Freq 515.000000 MHz ) #Avg Type: RMS
'PNO: Fast ~»— Trig: Free Run AvglHold: 1001100 PNO: Fast —»- Trig: Free Run Avg|Hold: 1010
IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 20 dB
Mkri 2.438 32 GHzJR Ref Offset.74 dB Mkr1 914.51 MHZ| IR
' -60.776 dBm

RefOffset8.74 dB
Ref 28.74 dBm 2.335 dBm| Ref 18.74 dBm

Center Freq

Center Freq|
515.000000 MHz|

2.437000000 GHz|

StartFreq ——

30.000000 MHz n

Stop Freq
1.000000000 GHz

StartFreq|
2422000000 GHz|

MMWWW MM\M "t g

Stop Freq
2452000000 GHz

CF Step

CF Step|
97 000000 MHz|

3000000 MHz|

W\W’N

Freq Offset|
0 Hz|

FreqOffset|
0Hz|

Span 30.00 MHz; Start 30.0 MHz Stop 1.0000 GHz

[Center 2.43700 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts)

#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)|

Agilent Spectrum. Amlyzer Swept SA
PR T o [ T T ewenn | awiac .
: requency

Center Freq 13. 750000000 GHz . #Avg Type: RMS
Trig: Free Run AvglHold: 10110

==
#Atten: 20 dB

Auto Tune|
RefOffset8.74 4B
Ref 18.74 dBm -48.834 dBm [IN—
o Center Freq
13.750000000 GHz

StartFreq|
1000000000 GHz

Stop Freq|
26500000000 GHz|
I—
Stop 26.50 GHz CFStep

#Res BW 100 kHz #VBW 300 kHz Sweep 2.438 s (30001 pts)RPLLIN N

| NN K YT 242970 Ghiz 7 —
[ 7676645GHz| dessddRm[ [ | |
. S FreqOffset|

0 Hz|
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802.11n (HT40) Modulation

Lowest Channel Highest Channel
Band Edge Band Edge

____ Frequenc _____ [
Center Freq 2.365000000 GHz . #Avg Type: RMS = quency Center Freq 2.495000000 GHz i #Avg Type: RMS T U
—— Trig:Free Run AvglHold: 100/100 ; PNO: Fast —»- Trig: Free Run Avg|Hold: 1004100
#Atten: 30 dB IFGain:Low #Atten: 30 dB
Auto Tune

Auto Tune

Ref Offset8.74 dB Ref Offset8.74 dB
f 20.00 dBm f 21 dBm
CenterFreq| Center Freq
2365000000 GHz 2.495000000 GHz
[
StartFreq StartFreq
2:300000000 GHz, 2.440000000 GHz,
S
StopFreq Stop Freq|
2430000000 GHz, 2.550000000 GHz,
I
Stop 2.43000 GHz CFStep Stop 2.55000 GHz, CF Step
Sweep 1247 ms (1001 pts) [REEX NI ITEH #YBW 300 kHz Sweep 10.53 ms (1001 pts) 11.000000 MHz|
TN | FINCTONWIDI FURCTONVAIE & (A2 (1 B 7 FINCTOn | FRCTONWDTE FNCTonaLE o+ (A G
0. 805 [ ogosdBm| [ [ W | oasodscHz  dotodBm| | T M|
__— 2 | 248350GHz|  36948dBm| |
_xzmxam— Freq Offset 2.50000 GHz| 48849dBm| | Freq Offset
OHz, [ 243807GHz[  31405dBm| | 0 Hz!
- 1

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
g RL | REsco acf o GEMGEINT] [ AIGNAJTO | [— g R e [se s [ GEuGENT] | ALGNAUTO |
Center Freq 2.422000000 GHz . #Avg Type: RMS 2 Center Freq 2.452000000 GHz . #Avg Type: RMS
Do Fast —»- Trig: Free Run Avg|Hold: 1001100 ‘PNO: Fast >~ Trig: Free Run Avg|Hold: 100100
IFGainow _#Atten: 30 dB FGainlow _#Atten: 30 dB
Auto Tune
Ref Offset 8.74 dB - Ref Offset8.74 dB
Ref 28.74 dBm 1 B v Ref 28.74 dBm
og

Frequency

Auto Tune

Center Freq
2.452000000 GHz

CenterFreq,
2422000000 GHz

StartFreq
2.422000000 GHz|

startFreq
2392000000 GHz|

Stop Freq
2.482000000 GHz,

StopFreq
2452000000 GHz,

\ L

I
CFStep CF Step
6.000000 MHz, 6.000000 MHz
Auto Man

I
Freq Offset

O0Hz

#VBW 300 KHz Sweep 5.800 ms (1001 pts) : #VBW 300 kHz Sweep 5.800 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

N T § E o T == |

Center Freq 515.000000 MHz i #Avg Type: RMS RAcE e Center Freq 515.000000 MHz i #Avg Type: RMS

o Trig: Free Run AvglHold: 10/10 s PNO: Fast —»— Trig: Free Run AvglHold: 10110
#Atten: 20 dB IFGain:| an #Atten: 20 dB

Auto Tune|
Ref Offset 8.74 dB Y Ref Offset8.74 dB

(oo Ref 1874 dBm - [ogeva_Ref 18.74 dBm

Frequency

Auto Tune

Center Freq

CenterFreq|

516.000000 MHz 515.000000 MHz,
S

StartFreq StartFreq|

30.000000 MHz 30.000000 MHz
N

StopFreq Stop Freq|

1.000000000 GHz| 1.000000000 GHz|

S
CFStep CF Step
97.000000 MHz 97.000000 MHz
tto Man Auto Man
S
Freq Offset Freq Offset|

0 Hz|

0Hz
b ik it s gl y L e M i

Stop 1.0000 GHz .| Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts) % #VBW 300 kHz Sweep 94.00 ms (30001 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Agilent Spectrum Analyzer - Swept SA
[ sewsEN| [ AIGNAJTO | R Jsoooac | 1 [ sEwsEmT[ [ AlGNeuto |
#Avg Type: RMS TR Frequency Center Freq 13.750000000 GHz #Avg Type: RMS TRA (spoey
W Trig: Free Run AvglHold: 1010 ¥ et - Trig: Free Run AvglHold: 10110

Hatten: 20 dB #htten: 20 dB

Agilent Spectrum Analyzer - Swept SA
| hL

[ g lsco i |
Center Freq 13.750000000 GHz
Fast

Auto Tune

Auto Tune
Ref OffsetB.74 dB ) Ref Offset8.74 dB
Ref 18.74 dBm - Ref 18.74 dBm

{ ,1 CenterFreq Center Freq
13750000000 GHz 13.750000000 GHz|

JE—
StartFreq StartFreq|

1000000000 GHz| 1.000000000 GHz|

StopFreq Stop Freq|
26500000000 GHz 26.500000000 GHz,
JE—
Start 1.00 GHz Stop 26.50 GHz CFStep Start 1,00 GHz Stop 26.50 GHz CF Step
#VBW 300 kHz Sweep 2.438 s (30001 pts)f EELN Y #YBW 300 kHz Sweep 2438 s (30001 pts)fRPXIIIITETT
FUNCTION FINCTION WIDTH FUNCTIONVALUE & 4 FUNCIOM FUNCT ON'WIDTH FUNCTION VALLE & Auto g
[ 242460 GHz| __— [ 245115GHg] 0469 dBm S
[ 2527600GHz| 48903dBm| [ [ | [ 2572225GHz| 4833cBm| | [ |
I A I e Freq Offset
0 0Hz

Agilent Spectrum. Amlyzer Swept SA Agilent Spectrum Analyzer - Swept SA
2 T T = S V7 T T I e | ZnT] =
[ Freq 2.437000000 GHz ) #hvg Type: RMS : Center Freq 515.000000 MHz ] #hvg Type: RMS g requency
0: Fast —+ 1rigi FreeRun AvglHold: 1001100 PNO: Fast ~—»~ Trig: Free Run AvglHold: 10110
IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 20 dB
Mkri 2.432 02 GHZJEEAELY Mkr1 798.89 MHz|JEREURELY

RefOffset8.74 dB Ref Offset8.74 dB
Ref 28.74 dBm 0.712 dBm) Ref 18.74 dBm -61.243 dBm

CenterFreq|
515.000000 MHz

CenterFreq|
2437000000 GHz

StartFreq
30.000000 MHz|

StartFreq|
2.407000000 GHz|

‘1
[

Stop Freq
1.000000000 GHz

Stop Freq|
2467000000 GHz|

A‘L\WhﬂN ’(wh CF s;ep

CF Step
97 000000 MHz

it

Freq Offset
0 Hz,

ICenter 2.43700 GHz Span 60.00 MHz| .| Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.800 ms (1001 pts) % #VBW 300 kHz Sweep 94.00 ms (30001 pts)

Agilent Spectrum Analyzer - Swept SA
I N T
Center Freq 13.750000000 GHz

L [ setsET] | AlGNAUTC |
#Avg Type: RMS
= Trig FreeRun AvglHold: 10110
#htten: 20 dB

Frequency

Auto Tune|

Ref Offset 8.74 dB
Ref 18.74 dBm -48.569 dBm I—

oy Center Freq
13.750000000 GHz|

StartFreq
1.000000000 GHz|

Stop Freq|
26.500000000 GHz|

[
Start 1.00 GH: Stop 26.50 GHz CF Step
#VBW 300 kHz Sweep 2.438 5 (30001 pts)EPLEIOINIEES

2
FUNCTION | FUNCTION WIDTH FNCTONALE & (S han

7 B I — (S
2520970 GHz 48869dBm| | | |
- FreqoOffset

0 Hz|
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Chain 2
802.11b Modulation

Lowest Channel Highest Channel
Band Edge Band Edge

Al ept
Rl sio AL [ SR [ AUIGNAUTO  [024320PMIar19 2004 Er—— ____ 02:5426PM Jan 19, 2024
Center Freq 2.365000000 GHz #Avg Type: RMS Trece FIENRY quency Center Freq 2.495000000 GHz #Avg Type: RMS Tract EER]

Frequency

‘PND: Fast ~»- Trig: Free Run AvglHold: 100/100 & 'PNO: Fast —»~ Trig:Free Run Avg|Hold: 1004100
IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 30 dB
Auto Tune| Auto Tune|
Ref Offset8.74 dB y Ref Offset 8.74 dB
Ref 20.00 dBm 10gaiciy_Ref 20.00 dBm

CenterFreq, Center Freq

2.365000000 GHz 2.495000000 GHz
J—

StartFreq| StartFreq

2300000000 GHz 2.440000000 GHz
J—

Stop Freq| StopFreq

2430000000 GHz| 2550000000 GHz|
N

CF Step Stop 2.55000 GHz CF Step

#VBW 300 kHz Sweep 1247 ms (1001 pts) 13.000000 MHz # #VBW 300 kHz Sweep 10.53 ms (1001 pts)) 11.000000 MHz

“IKR MODZ TRC SCL FUNCTION FUNCTIIN WIOTH FUNCTION VALUE & e (B MKR MODE| TRC SCL FUNCTION FUNCTIONWIDTH FUNCTION VSLUE A — it
g I 1 -7 Y T O W — [ T Y- - I —— ]

0000GHz| _ d6dlddBm| | | | 2 748360GHz| _ b1o76dBm| | | |
Z[ 53s3dBm| [ [ | Freq Offset [N 1] 2s0000GHz| _s3gosaBm| [ [ | FreqOffset
1000GHz| £3923dBm| | [} o b 250798 GHz| _ 40859dBm| | | | oM
[ 23864GHz| Atot3dBm[ [ [ | 0
I

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
e R R [S1e ac ] [ SENsET] [ AllNaUTO | Frequenc pa R [k sno ac | L [ SeENT] | AUGNAUTO  [o2
Center Freq 2.412000000 GHz #Avg Type: RMS TRaCE 4 quency Center Freq 2.462000000 GHz #Avg Type: RMS

Frequency

OND: Fast —+ Trig: Free Run Avg[Hold: 1001100 g ‘PNO: Fast —»- Trig:Free Run Avg|Hold: 1001100
IFGainLow  #Atten: 30 dB Faintow _Hhtten: 30 dB
Auto Tune| Auto Tune|
Ref Offset8.74 dB . Ref Offset 874 dB
Ref 28.74 dBm - Ref 28.74 dBm
Center Freq| Center Freq
2412000000 GHz 2.462000000 GHz
JE——
StartFreq StartFreq
2397000000 GHz, 2.447000000 GHz,
S
StopFreq| Stop Freq
2427000000 GHz 2477000000 GHz
J—
CF Step CF Step
3 000000 MHz 3.000000 MHz
Auto Man
J——
Freq Offset,
0 Hz|

Span 30.00 MHz|
#VBW 300 kHz Sweep 2.933 ms (1001 pts)| #/BW 300 kHz Sweep 2.933 ms (1001 pts)|

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
s1g  AC |l [ SNSEINT] | ALGNAUTO  [0249:35PMlar 19 204 s00 AC L =NSEINT] 2:54: e
Trect (IERE] TRACE

Center Freq 515.000000 MHz X #Avg Type: RMS (IR Center Freg 515.000000 MHz #Avg Type: RMS
PNO: Fast Trig: Free Run AvglHold: 10110 PNO: Fast —»~ Trig:Free Run AvglHold: 10110

=
IFGainLow #Atten: 20 dB | \FGnin:an #Atten: 20 dB
Auto Tune
Ref Offset8.74 dB . Ref Offset 874 dB
Ref 18.74 dBm - 194 iv Ref 18.74 dBm

Auto Tune

Center Freq
515.000000 MHz|

CenterFreq,
515.000000 MHz

StartFreq| StartFreq

30.000000 MHz 30.000000 MHz
I

StopFreq StopFreq|

1.000000000 GHz| 1.000000000 GHz|

S

CF Step CF Step

97 000000 MHz| 97.000000 MHz
Auto Man
S

Freq Offset| Freq Offset|
003 Mmmmmwmmwm ohz

s el s by

Stop 1.
#VBW 300 kHz R #VBW 300 KHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Agilent Spectrum Analyzer - Swept SA
i RL

[sia_ ac |
Center Freq 13.750000000 GHz
PNO: Fast

IFGain:Low

#Avg Type: RMS

Trig: Free Run AvglHold: 10110

#Atten: 20 dB

Ref Offset8.74 dB
Ref 18.74 dBm

Stop 26.50 GHz,
Sweep 2.438 5 (30001 pts

FUNC™ION VALLE

Stan 1.00 GHz
#VBW 300 kHz

-

FUNCTION

X i
241355 GHz 4449dBml | 00000 00|
25,893 95 GHz 49196dBm| [ [ |
I A

FUNCTIN WITH

Page 58 of 99

Agilent Spectrum Analyzer - Swept SA
I RL

I T
Center Freq 13.750000000 GHZ
st

Frequency

Auto Tune
Ref Offset 8.74 dB
Ref 18.74 dBm
Center Freq “‘1
13750000000 GHz|

StartFreq
1,000000000 GHz

Stop Freq
26500000000 GHz

tan 1.00 GHz

[ [ sheEnT] [ AuGhauTo |

==
#Atten: 20 dB

#VBW 300 kHz

Report No.: HK2408014304-3E

#Avg Type: RMS Frequency

Trig: Free Run AvglHold: 10110

Auto Tune

Center Freq
13.750000000 GHz

StartFreq
1.000000000 GHz,

Stop Freq|
26.500000000 GHz

(2]
-
2
b
S

Stop 26.50 GHz
Sweep 2438 S (30001 pts

550000000 GHz,
o Man

>
& ro

25 289 60 GHI

FUNCTION | FNCTIONWDDTH FUNCTION VALUE &

Freq Offset

O0Hz

<

Agilent Spectrum Analyzer - Swem SA

X RL

Center Freq 2. 437000000 GHz
PNO: Fast
IFGain:Low

[ [ sewssiT] [ AlGheuro |
vg Type: RMS

Trig: Free Run AvglHold: 100100

#Atten: 30 4B

Mkr1 2.436 55 GHz|
6.143 dBm|

Ref Offset8.74 dB
Ref 28.74 dBm

PIJWM’“ M%\J(
o

A

LA i

Joc!

Span 30.00 MHz|
Sweep 2.933 ms (1001 pts);

Center 243700 GHz
#VBW 300 kHz

Agilent Spectrum Analyzer - Swept SA

lsoe ac | |

Center Freq 13.750000000 GHz
PNO: Fast —»—
IFGain:Low

[ [ sewssiT [ AlGNeuro |
#Avg Type: RMS
Trig: Free Run AvglHold: 10110

#Atten: 20 dB

Ref Offset8.74 dB
Ref 18.74 dBm
N

Stop 26.50 GHz
Sweep 2.438 S (30001 pts

Stan 1.00 GHz
#VBW 300 kHz

[

X FONCION | FUNCT ONWIDTF FUNCTION VALLE &

| 243735GHz|  5460dBm| | |
[ 2670185GHz| 49282¢Bm| [ [ |
-
) S A

Agilent Spectrum Analyzer - Swept SA
T N Y
Center Freq 515.000000 MHz
P

ow

Auto Tune
Ref Offset 8.74 dB
Ref 18.74 dBm

CenterFreq|
2.437000000 GHz|

StartFreq
2.422000000 GHz,

Stop Freq
2.452000000 GHz

CF Step
3.000000 MHz
0

Freq Offset
0 Hz,

0: Fast ~r Trig: Free Run

#VBW 300 kHz

#hvg Type: RMS Frequency

Avg|Hold: 10110
#Atten: 20 dB
Auto Tune

Mkr1 798.73 MHz|
-60.891 dBm

CenterFreq
515000000 MHz|

StartFreq|
30.000000 MHz,

StopFreq|
1000000000 GHz

CFStep
97 000000 MHI

Freq Offset
0Hz,

/M T R\

Stop 1.0000 GHz
Sweep 94.00 ms (30001 pts)

Frequency

Auto Tune

Center Freq
13.750000000 GHz

StartFreq
1.000000000 GHz,

Stop Freq|
26.500000000 GHz

'5|

CF Ste|
550000000 GHz,
o Man

5~

Al

Freq Offset

O0Hz

STATUS
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802.11g Modulation

Lowest Channel Highest Channel
Band Edge Band Edge

____ 563 I3 _____ F
Center Freq 2.365000000 GHz #Avg Type: RMS 4CE e Center Freq 2.495000000 GHz #Avg Type: RMS I requency

oo Trig: Free Run AvglHold: 1001100 v BNOTrast o Trig: Free Run AvglHold: 100100
#Atten: 30 dB FGainLow  #Atten: 30 dB
Auto Tune Auto Tune
Ref Offset8.74 dB Ref Offset8.74 dB
f 20.00 dBm f 21 dBm
CenterFreq| Center Freq
2365000000 GHz 2.495000000 GHz
[
StartFreq StartFreq|
2:300000000 GHz, 2.440000000 GHz,
S
StopFreq Stop Freq|
2430000000 GHz, 2.550000000 GHz,
I
Stop 2.43000 GHz CFStep Stop 2.55000 GHz, CF Step
Sweep 1247 ms (1001 pts) [REEX NI ITEH #YBW 300 kHz Sweep 10.53 ms (1001 pts) 11.000000 MHz|
MKR MODE TRC| SCL ® A FUNCTION FINCTION WIDTH FUNCTIONVALUE & Auto b 4 FUNCTION FUNCT ON'WIDTH FUNCTION VALLE & Auto g
11 f]  241830GHz|  tdsedBm| | [ W z 45453 GHz [ 2s9a8m| | [ W
[ 240000GHz| 36747dBm| [ | | P N | 243350GHz| 47809¢Bm| [ [ |
_}mmm— FreqOffset 2. 500 T - — Freq Offset
OHz, | 243356GHz| 424d5¢Bm[ [ [ 0 Hz!
____—

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
O RL | REsco ac ] GEMGEINT] [ AIGNAJTO | o g R se s [ GEuGENT] | ALGNAUTO |
Center Freq 2.412000000 GHz #Avg Type: RMS i Center Freq 2.462000000 GHz #Avg Type: RMS

Frequency

‘PNO: Fast —» Trig: Free Run ‘Avg|Hold: 1001100 i ‘PNO: Fast - Trig:Free Run AvglHold: 100100
IFGain: ow __#Atten: 30 dB IFGainlow _#Atten: 30 dB
Auto Tune Auto Tune
Ref Offset8.74 dB. : Ref Offset8.74 dB
Ref 28.74 dBm 1 194 v Ref 28.74 dBm
CenterFreq, Center Freq
2412000000 GHz 2.462000000 GHz
[
StartFreq StartFreq|
2397000000 GHz 2.447000000 GHz
S
StopFreq Stop Freq
2427000000 GHz, 2.477000000 GHz,
I
CFStep ) ' CF Step
3.000000 MHz, 3.000000 MHz
Auto Man
p T, if
I I
Freq Offset
0 Hz

#VBW 300 KHz Sweep 2.933 ms (1001 pts) : #VBW 300 kHz Sweep 2.933 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

I N A ] > Frequenc S N T N I == |

Center Freq 515.000000 MHz . #Avg Type: RMS e i Center Freq 515.000000 MHz . #Avg Type: RMS

5 =~ Trig: Free Run Avg|Hold: 10110 v N0 Fast - Trig: Free Run Avg|Hold: 10110
#Atten: 20 dB Faintaw _#Atten: 20 dB

Auto Tune
Ref Offset8.74 dB .. Ref Offset8.74 dB

1LO gBIdl\v Ref 18.74 dBm 194 iv Ref 18.74 dBm

Frequency

Auto Tune

Center Freq
515.000000 MHz,

CenterFreq|
516.000000 MHz

StartFreq StartFreq|

30.000000 MHz 30.000000 MHz
N

StopFreq Stop Freq|

1.000000000 GHz| 1.000000000 GHz|

S
CFStep CF Step
97 000000 MHz 97.000000 MHz
Auto Man

S
Freq Offset Freq Offset|

0 Hz| 0 Hz|

Stop 1.0000 GHz .| Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts) % #VBW 300 kHz Sweep 94.00 ms (30001 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Agilent Spectrum Analyzer - Swept SA
| hL

[ g lsco i |
Center Freq 13.750000000 GHz
Fast

[ sewsEIN| | AlcNAUTO |
#Avg Type: RMS
Avg|Hold: 10110

oo Trig: Free Run
#Atten: 20 dB

Ref OffsetB.74 dB
Ref 18.74 dBm

Page 60 of 99

Frequency

Auto Tune

CenterFreq { ,1 Center Freq|

13750000000 GHz 13.750000000 GHz|
JE—

StartFreq|

startFreq
1000000000 GHz,

StopFreq Stop Freq|
26500000000 GHz 26500000000 GHz
JE—
Stal‘t 1.00 GHz Stop 26.50 GHz Stan 1.00 GHz Stop 26.50 GHz CF Step
#VBW 300 kHz Sweep 2.438 s (30001 pts) #VBW 300 kHz Sweep 2.438 s (30001 ptopiRFXEIIIIIETF
FUNCTION FINCTION WIDTH FUNCTIONVALUE & 4 FUNCIOM FUNCT ON'WIDTH FUNCTION VALLE & Auto g
[ 2.45115GHg| 1.279 dBm S
[ 2621820GHz| 49052¢Bm| [ [ |
O Freq Offset
0 0Hz

pURL | e soe ac ] L [ oenssnT] | AleNauTo |

Report No.: HK2408014304-3E

Agilent Spectrum Analyzer - Swept SA

#Avg Type: RS Frequency

Center Freq 13.750000000 GHz
TSt AvglHold: 1010

e Trig: Free Run
HAtten: 20 4B

Auto Tune

Ref Offset8.74 dB
Ref 18.74 dBm

1.000000000 GHz|

Agilent Spectrum Analyzer - Swem SA

i L

Center Freq 2. 437000000 GHz )
Do oSt > Trig: Free Run
IFGain:Low #Atten: 30 dB

[ [ sewssiT] [ AlGheuro |
vg Type: RMS
AvglHold: 100100

Mkr1 2.436 40 GHz|

Ref Offset8.74 dB 2.425 dBm

Ref 28.74 dBm

/ﬂr,ﬂ)“
e

Span 30.00 MHz|
Sweep 2.933 ms (1001 pts);

Center 243700 GHz
#VBW 300 kHz

Agilent Spectrum Analyzer - Swept SA
Center Freq 13.750000000 GHz 3
PNO: Fast > Trig: Free Run
IFGain:Low HAtten: 20 dB

el | OENSEMT] [ AlGNaUTO |
#Avg Type: RMS
AvglHold: 10110

Ref Offset8.74 dB
Ref 18.74 dBm

1

Stop 26.50 GHz
Sweep 2.438 S (30001 pts

FUNCTION VALLE &

Stan 1.00 GHz
#VBW 300 kHz

FONCION | FUNCT ONWIDTF

z 437365GHz|  2183dBm[ |
2572735 GHz 48103dBm| [ ]
I A

'5|

Al

Auto Tune

CenterFreq|
2.437000000 GHz|

StartFreq
2.422000000 GHz,

Stop Freq
2.452000000 GHz

CF Step
3.000000 MHz
0

Freq Offset
0 Hz,

Agilent Spectrum Analyzer - Swept SA
T N Y
Center Freq 515.000000 MHz

PNO:

#hvg Type: RMS Frequency
e Trig: Free Run Avg|Hold: 10110
#Atten: 20 dB

Auto Tune

Mkr1 220.31 MHz|

Ref Offset8.74 dB -61.324 dBm)|

Ref 18.74 dBm

CenterFreq
515000000 MHz|

StartFreq|
30.000000 MHz,

StopFreq|
1000000000 GHz

CFStep
97 000000 MHI

Freq Offset
0Hz,

Stop 1.0000 GHz

#VBW 300 kHz Sweep 94.00 ms (30001 pts)

Frequency

Auto Tune

Center Freq
13.750000000 GHz

StartFreq
1.000000000 GHz,

Stop Freq|
26.500000000 GHz

CF Ste|
550000000 GHz,
o Man

5~

Freq Offset
0 Hz|

ity
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802.11n (HT20) Modulation

Lowest Channel Highest Channel
Band Edge Band Edge

____ I3 _____ F
Center Freq 2.365000000 GHz #Avg Type: RMS TRACE (LRI Center Freq 2.495000000 GHz #Avy Type: RMS T requency

oo Trig: Free Run AvglHold: 1001100 v BNOTrast o Trig: Free Run AvglHold: 100100
#Atten: 30 dB FGainLow  #Atten: 30 dB
Auto Tune Auto Tune
Ref Offset8.74 dB Ref Offset8.74 dB
f 20.00 dBm f 21 dBm
CenterFreq| Center Freq
2365000000 GHz 2.495000000 GHz
[
StartFreq StartFreq
2:300000000 GHz, 2.440000000 GHz,
S
StopFreq Stop Freq|
2430000000 GHz, 2.550000000 GHz,
I
Stop 2.43000 GHz CFStep Stop 2.55000 GHz, CF Step
#VBW 300 kHz Sweep 1247 ms (1001 pts) [REEX NI ITEH Sweep 10.53 ms (1001 pts) 11.000000 MHz|
KR MODE TRC SEL 3 v TN | FINCTONWIDI FURCTONVAIE & (A2 (1 FINCTOn | FRCTONWDTE FNCTonaLE o+ (A G
| 2at047GHz|  tgeadBm| | [ W — JE—
[ 240000GHz| 373%6dBm| [ | | 2 —_
[ 239000GHz[ 46074dBm| [ | | Freq Offset| 2. 500 00 GHz| _ Freq Offset
| 231000GHz| $8808dBm| | | 7} OHz, 0 Hz|
236880GHz|  34193dBm| [ T |
— o

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
O RL | REsco ac ] GEMGEINT] [ AIGNAJTO | [— g R se s [ GEuGENT] | ALGNAUTO |
Center Freq 2.412000000 GHz . #Avg Type: RMS 2 Center Freq 2.462000000 GHz . #Avg Type: RMS
Do Fast —»- Trig: Free Run Avg|Hold: 1001100 ‘PNO: Fast >~ Trig: Free Run Avg|Hold: 100100
IFGainow _#Atten: 30 dB FGainlow _#Atten: 30 dB
Auto Tune
Ref Offset 8.74 dB - Ref Offset8.74 dB
Ref 28.74 dBm B v Ref 28.74 dBm
og

Frequency

Auto Tune

Center Freq
2.452000000 GHz

CenterFreq,
2412000000 GHz

StartFreq
2.447000000 GHz|

startFreq
2397000000 GHz|

Stop Freq
2.477000000 GHz,

StopFreq
2427000000 GHz,

\ L

I
CFStep CF Step
3.000000 MHz, 3.000000 MHz
Auto Man

I
Freq Offset

O0Hz

#VBW 300 KHz Sweep 2.933 ms (1001 pts) : #VBW 300 kHz Sweep 2.933 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

N T § o T == |

Center Freq 515.000000 MHz i #Avg Type: RMS RAcE e Center Freq 515.000000 MHz i #Avg Type: RMS

o Trig: Free Run AvglHold: 10/10 s PNO: Fast —»— Trig: Free Run AvglHold: 10110
#Atten: 20 dB IFGain:| an #Atten: 20 dB

Auto Tune|
Ref Offset 8.74 dB .. Ref Offset8.74 dB

(oo Ref 1874 dBm 2 [ogeva_Ref 18.74 dBm

Frequency

Auto Tune

Center Freq

CenterFreq|

516.000000 MHz 515.000000 MHz,
S

StartFreq StartFreq|

30.000000 MHz 30.000000 MHz
N

StopFreq Stop Freq|

1.000000000 GHz| 1.000000000 GHz|

S
CFStep CF Step
97 000000 MHz 97.000000 MHz
Auto Man

S
Freq Offset Freq Offset|
ok mMWmnwmmmmmmmm oHe

el s o b il bl

Stop 1.0000 GHz .| Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts) % #VBW 300 kHz Sweep 94.00 ms (30001 pts)
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Agilent Spectrum Analyzer - Swept SA
L SENGEIN| | ALIGNAUTO

[ g lsco i |
Center Freq 13.750000000 GHz #Avg Type: RMS
Fast Avg|Hold: 1010

oo Trig: Free Run
#Atten: 20 dB

Ref OffsetB.74 dB
Ref 18.74 dBm

1

Stop 26,50 GHz,
Sweep 2.438 (30001 pts)

FINCTION WIDTH

Stal‘t 1.00 GHz
#VBW 300 kHz

UNCTION a

® A
241270 GHz 0e07cBm| [ 000 000000 |
25757 95 GHz 49389dBm| [ [ |
) A A A

KR MODE TRC SCL FUNCTIONVALLE
[1]
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Agilent Spectrum Analyzer - Swept SA

MRL | i 510 AC | [ [ sewssiT [ AlGNeuro |

Center Freq 13.750000000 GHz #Avg Type: RMS
Fast

Frequency
e Trig: Free Run AvglHold: 10110

HAtten: 20 4B
Auto Tune
Ref Offset8.74 dB
Ref 18.74 dBm

CenterFreq| Center Freq
13750000000 GHz 13.750000000 GHz
J—

StartFreq StartFreq|

1000000000 GHz|

StopFreq Stop Freq|

26500000000 GHz 26500000000 GHz
JE—

Start 1,00 GHz Stop 26.50 GHz CF Step

#VBW 300 kHz Sweep 2438 s (30001 ptsH XTI

s FUNCTION FUNCT ON'WIDTH FUNCTION VALLE & Auto g
[ 2.45115GHe| 1,595 dBm S

[ 2627815GHz| 49075¢Bm| [ [ |
I I BN Freq Offset
0 0Hz
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Frequency

Auto Tune

1.000000000 GHz|

Agilent Spectrum Amluer wept SA
g RL_ R soa e |1 [ SENSENT] |
Center Freq 2.437000000 GHz
PNO: Fast ——
IFGain:Low

vg Type: RMS
Trig: Free Run Avg|Hold: 1001100
#Aten: 30 dB

Ref Offset 3.74 dB
Ref 28.74 dBm

Center 2.43700 GHz Span 30.00 MH.

#VBW 300 kHz

Agilent Spectrum Analyzer - Swept SA

R ke sie o ac [ L [ SENEINT] [ alIGNAUTO
Center Freq 13.750000000 GHz ) #Avg Type: RMS

PNO: Fast ~»— Trig: Free Run

HAtten: 20 B

AvglHold: 10110

Ref Offset8.74 dB
Ref 18.74 dBm

1

Stal‘t 1.00 GHz Stop 26.50 GH:

#VBW 300 kHz
g FUNCTON | FUNCTION WIDTH FUNCTION VALLE

[ 244415GHz  1384dBm| [ [ ]
| 2669505GHz  49076dBm| | [ |
- - 1
A A
- 0 1
A A

5

Z]

Sweep 2.933 ms (1001 pts)]

03,08 15PM Jan 19, 2024

Mkr2 26.695 05 GHz|
-49.076 dBm|

Z

Sweep 2.438 s (30001 pts)

-

Agilent Spectrum Analyzer - Swept SA
I N T I
Center Freq 515.000000 MHz
PNO: Fast
IFGain:Low

03:07:41PM

[ [ sewssiT] [ AlGheuro |
#hvg Type: RMS

Trig: Free Run AvglHold: 10110

#Atten: 20 dB

Mkr1 879.69 MHz|

Ref Offset8.74 dB -60.026 dBm

Ref 18.74 dBm
Center Freq
2437000000 GHz|

StartFreq|
2.422000000 GHz

StopFreq|
2452000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz,

Stop 1.0000 GHz

#VBW 300 kHz Sweep 94.00 ms (30001 pts)

Frequency

Auto Tune

CenterFreq|
515.000000 MHz

StartFreq
30.000000 MHz|

Stop Freq
1.000000000 GHz

CF Step
97 000000 MHz

Freq Offset
0 Hz,

Frequency

Auto Tune

Center Freq|
13750000000 GHz

StartFreq
1,000000000 GHz

Stop Freq
26500000000 GHz

"’I

CF Ste|
2550000000 GHz,
o

=
&
El

I|E

Freq Offset

0Hz

STATUS
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802.11n (HT40) Modulation

Lowest Channel Highest Channel
Band Edge Band Edge

____ Frequenc _____ [
Center Freq 2.365000000 GHz . #Avg Type: RMS TRACE] quency Center Freq 2.495000000 GHz i #Avg Type: RMS aLency;
—— Trig:Free Run AvglHold: 100/100 ; PNO: Fast —»- Trig: Free Run Avg|Hold: 1004100
#Atten: 30 dB IFGain:Low #Atten: 30 dB
Auto Tune

Auto Tune

Ref Offset8.74 dB Ref Offset8.74 dB
f 20.00 dBm f 21 dBm
CenterFreq| Center Freq
2365000000 GHz 2.495000000 GHz
[
StartFreq StartFreq
2:300000000 GHz, 2.440000000 GHz,
S
StopFreq Stop Freq|
2430000000 GHz, 2.550000000 GHz,
I
Stop 2.43000 GHz CFStep Stop 2.55000 GHz, CF Step
Sweep 1247 ms (1001 pts) [REEX NI ITEH #YBW 300 kHz Sweep 10.53 ms (1001 pts) 11.000000 MHz|
SUNCTON | FINCTONWIDTH_ FURCTONvallE (A2 (1 B 7 FINCTOn | FRCTONWDTE FNCTonaLE o+ (A G
1 241 [ daataem| [ [ W | o4p706GHzl  orridem| | T M|
___ P N [ 243350GHz| 3Es61eBm| [ [ |
mmm— Freq Offset| 2. 500 00GHz| 47432Bm| [ | ] Freq Offset
OHz, [ 243807GHz[ 31622¢Bm[ [ [ 1 0 Hz!
_—_

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
g RL | REsco acf o GEMGEINT] [ AIGNAJTO | o g R e [se s [ GEuGENT] | ALGNAUTO | FCE00E
Center Freq 2.422000000 GHz #Avg Type: RMS quency Center Freq 2.452000000 GHz #Avg Type: RMS & quency

PO Fast o Trig: Free Run Avg|Hold: 1001100 v ‘PNO: Fast - Trig:Free Run AvglHold: 100100
IFGain: ow __#Atten: 30 dB FGainlow _#Atten: 30 dB
Auto Tune Auto Tune
Ref Offset 8.74 dB - Ref Offset8.74 dB
Ref 28.74 dBm 1 194 v Ref 28.74 dBm
CenterFreq, Center Freq
2422000000 GHz 2.452000000 GHz
[
StartFreq StartFreq|
2392000000 GHz 2.422000000 GHz
S
StopFreq StopFreq
2452000000 GHz, 2.482000000 GHz,
I
CFStep CF Step
6.000000 MHz, 6.000000 MHz
Auto Man
I
Freq Offset
0 Hz|

#VBW 300 KHz Sweep 5.800 ms (1001 pts) : #VBW 300 kHz Sweep 5.800 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

kLR sco oac [ 5 5 B RU TR T oac || GeNsmN | ALGNAUTO
#hvg Type: RMS RACE Frequency #hvg Type: RMS

Center Freq 515.000000 MHz g Type: Center Freq 515.000000 MHz g Type:

Frequency

=~ Trig: Free Run Avg|Hold: 10110 i v N0 Fast - Trig: Free Run Avg|Hold: 10110
#Atten: 20 dB Faintaw _#Atten: 20 dB
Auto Tune Auto Tune
Ref Offset 8.74 dB : Ref Offset8.74 dB Mkr1 383.47 MHz
10 gy Ref 18.74 dBm . iv  Ref 18.74 dBm -61.295 dBm
Log Log
CenterFreq| Center Freq
515.000000 MHz 515.000000 MHz|
R
StartFreq StartFreq|
30.000000 MHz 30.000000 MHz
N
StopFreq Stop Freq|
1000000000 GHz 24 | 1.000000000 GHz
S
CFStep CF Step
97 000000 MHz 97.000000 MHz
Auto Man
S
Freq Offset Freq Offset|
ok g bttt ity L bt LR e L 0Hz

Lt b i i s

Stop 1.0000 GHz .| Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts) % #VBW 300 kHz Sweep 94.00 ms (30001 pts)
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Agilent Spectrum Analyzer - Swept SA
| AL SENSEIN| | AIGNAUTO
= Frequency

[ g lsco i |
Center Freq 13.750000000 GHz #Avg Type: RMS
Fast Avg|Hold: 1010

oo Trig: Free Run
#Atten: 20 dB
Auto Tune

Ref Offset8.74 dB

Ref 18.74 dBm

CenterFreq|
13750000000 GHz

startFreq
1000000000 GHz,

StopFreq
26500000000 GHz|

Stal‘t 1.00 GHz
#VBW 300 kHz

UNCTION | FINCTION WIDTH FUNCTIONVALIE &

0. 114 dBm
24 702 25 GHz 49268dBm| |
N N A
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Agilent Spectrum Analyzer - Swept SA

pure | e soe ac | L [ oenssinT] | AlGNaUTO o3 e
TRA

#Avg Type: RS

Center Freq 13.750000000 GHz
TSt AvglHold: 1010

e Trig: Free Run
HAtten: 20 4B

Auto Tune

Ref Offset8.74 dB
Ref 18.74 dBm

Center Freq
13.750000000 GHz

StartFreq
1.000000000 GHz,

Stop Freq|
26.500000000 GHz,
I
start 1.00 GH2 Stop 26.50 GHz CF Step
#VBW 300 kHz Sweep 2438 s (30001 ptsH XTI
b 4 FUNCIOM FUNCT ON'WIDTH FUNCTION VALLE & Auto g
| 245795GHz|  0381dBm| | JE—
[ os7s7osGHz| d9aoseBm| | [ |
- Freq Offset
] o

Agilent Spectrum Analyzer - Swem SA

i L

Center Freq 2. 437000000 GHz )
Do oSt > Trig: Free Run
IFGain:Low #Atten: 30 dB

[ [ semnsz[ [ auGNauTo |
vy Type: RMS

Avg|Hold: 1001100

Mkr1 2.428 30 GHZ] AutoTune

Ref Offset8.74 dB 0.652 dBm

Ref 28.74 dBm

CenterFreq|
2.437000000 GHz|

StartFreq
2.407000000 GHz,

Stop Freq
2.457000000 GHz

CF Step
‘WNWMM 6.000000 MHz
0

Freq Offset
0 Hz,

WW“”WWWMML

i

Span 60.00 MHz|
Sweep 5.800 ms (1001 pts);

Center 243700 GHz
#VBW 300 kHz

Agilent Spectrum Analyzer - Swept SA

T T e | C 5 -

Center Freq 515.000000 MHz #hvg Type: RMS eguency;
PN

0:fost —r- Trig: Free Run Avg|Hold: 10110
ow HAtten: 20 dB

Auto Tune

Mkr1 833.61 MHz|

Ref Offset8.74 dB -55.784 dBm)|

Ref 18.74 dBm

CenterFreq
515000000 MHz|

StartFreq|
30.000000 MHz,

StopFreq|
1000000000 GHz

CFStep
97 000000 MHI

Freq Offset
0Hz,

Stop 1.0000 GHz

#VBW 300 kHz Sweep 94.00 ms (30001 pts)

Agilent Spectrum Analyzer - Swept SA
T N T
Center Freq 13.750000000 GHz 3
PNO: Fast > Trig: Free Run
IFGain:Low HAtten: 20 dB

[ [ sewssiT [ AlGNeuro |
#Avg Type: RS RAC Frequency
Avg[Hold: 10110

Auto Tune
Ref Offset 874 dB
Ref 18.74 dBm
o CenterFreq|
13750000000 GHz,

StartFreq
1.000000000 GHz,

Stop Freq|
26.500000000 GHz

'5|

Stop 26.50 GHz CF Ste|
Sweep 2438 s (30001 ptsH XTI
Auto Man

Stan 1.00 GHz
#VBW 300 kHz
X [ FONCION | FUNCT ONWIDTF

2,432 25 GHz| 0,009 dBm
2523775 GHz. 48922dBm| [ ]
I A

FUNCTION VALLE &

Freq Offset
0 Hz|
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4.6. Radiated Spurious Emission Measurement

4.6.1. Test Specification

Test Requirement: FCC Part15 C Section 15.209
Test Method: ANSI C63.10: 2013
Frequency Range: 9 kHz to 25 GHz
Measurement Distance: 3m
Antenna Polarization: Horizontal & Vertical
Operation mode: Transmitting mode with modulation
Frequency Detector RBW VBW Remark

9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value

Receiver Setup: 30MHz
30MHz-1GHz | Quasi-peak | 120KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
fptve 1GHz Peak 1MHz | 10Hz | Average Value
Frequenc Field Strength Measurement
9 y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
Limit: 216-960 200 3
Above 960 500 3
Field Strength | Measurement
Frequency . Distance Detector
(microvolts/meter)
(meters)
500 3 Average
Above 1GHz 5000 3 Peak

For radiated emissions below 30MHz

RX Antenna

Turn Table T

Test setup: BN ~ 1m

0.8 m

Ground Plane

Receiver

30MHz to 1GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Ant. feed
Ppoint

3m >
H_ — 1-4 m
EUT Turn Table

Ground Plane

0.8m

Receiver Amp.

Above 1GHz

Ant. feed |
ot

Graund Plane

1. For the radiated emission test below 1GHz:
The EUT was placed on a turntable with 0.8 meter
above ground. The EUT was set 3 meters from the
interference receiving antenna, which was mounted
on the top of a variable height antenna tower. The
EUT was arranged to its worst case and then tune
the antenna tower (from 1 m to 4 m) and turntable
(from 0 degree to 360 degrees) to find the maximum
reading. A pre-amp and a high PASS filter are used
for the test in order to get better signal level.

2. For the radiated emission test above 1GHz:
Place the measurement antenna on a turntable with
1.5 meter above ground, which is away from each
area of the EUT determined to be a source of
emissions at the specified measurement distance,
while keeping the measurement antenna aimed at
the source of emissions at each frequency of
significant emissions, with polarization oriented for
maximum response. The measurement antenna
may have to be higher or lower than the EUT,
depending on the radiation pattern of the emission
and staying aimed at the emission source for
receiving the maximum signal.

Test Procedure:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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The final measurement antenna elevation shall be
that which maximizes the emissions. The
measurement antenna elevation for maximum
emissions shall be restricted to a range of heights of
from 1 m to 4 m above the ground or reference
ground plane.

3. Corrected Reading: Antenna Factor + Cable Loss +
Read Level - Preamp Factor = Level

4. For measurement below 1GHz, If the emission level
of the EUT measured by the peak detector is 3 dB
lower than the applicable limit, the peak emission
level will be reported. Otherwise, the emission
measurement will be repeated using the quasi-peak
detector and reported.

5. Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the

emission being measured;

(2) Set RBW=100 kHz for f < 1 GHz; VBW =RBW,;
Sweep = auto; Detector function = peak; Trace =
max hold;

(3) Set RBW = 1 MHz, VBW= 3MHz for f >1 GHz for
peak measurement.

6. For average measurement: VBW = 10 Hz, when duty

cycle is no less than 98 percent. VBW = 1/T, when duty

cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on
and is transmitting at its maximum power control level
for the tested mode of operation.

Test results: PASS

\ LY/
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4.6.2. Test Instruments
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Radiated Emission Test Site (966)

Name of Manufacturer Model Serial Calibration Calibration
Equipment Number Date Due
Receiver R&S ESR-7 HKE-010 Feb. 17, 2023 | Feb. 16, 2024
Spectrum analyzer Agilent N9020A HKE-048 Feb. 17,2023 | Feb. 16, 2024
Preamplifier EMCI EMCé)? D HKE-015 Feb. 17, 2023 | Feb. 16, 2024
Preamplifier Agilent 83051A HKE-016 Feb. 17, 2023 | Feb. 16, 2024
Loop antenna Schwarzbeck FMZ%1519 HKE-014 Feb. 17,2023 | Feb. 16, 2024
Brogdband Schwarzbeck | VULB 9163 | HKE-012 | Feb. 17,2023 | Feb. 16, 2024
antenna
Horn antenna Schwarzbeck 9120D HKE-013 Feb. 17,2023 | Feb. 16, 2024
Antenna Mast Keleto CC-A-4M N/A N/A N/A
Position controller Taiwan MF MF7802 HKE-011 Feb. 17,2023 | Feb. 16, 2024
Radiated test Tonscend | 'orReV | LikE.082 N/A N/A
software 2.5.0.0
RF cable .
(9KHz-1GHz) Times 381806-001 N/A N/A N/A
RF cable Times 1-40G HKE-034 Feb. 17, 2023 | Feb. 16, 2024
Horn Antenna Schewarzbeck | BBHA 9170 HKE-017 Feb. 17,2023 | Feb. 16, 2024
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